[image: image1.png]The North West London Hospitals INHS|

NHS Trust




Nutrition & Dietetic Department

Direct Line:
        020 8869 2666

Fax:

        020 8869 2659


Healthy Eating for a Healthy Heart

For patients with heart failure and poor appetite
First Line Dietary Advice

Healthy eating is an important part of looking after your heart. It can help you reach and maintain a healthy weight, control your blood pressure and help control the symptoms of your condition. 

“Heart failure" occurs when the heart cannot pump enough blood fast enough to meet the needs of the body. As a result of this, certain dietary changes may be necessary. The most common dietary changes advised to manage heart failure include salt and fluid restrictions. Your cardiac nurse specialist will be able to tell you what changes are specific to your requirements. 
It is important to be well nourished and maintain a healthy weight, as this will help you increase your strength, fight and recover from infections. To do this it is important to consume enough calories.
 In addition to this, the following dietary guidelines are recommended:

(
Try to take 3 meals a day with additional snacks in between meals. 

Eg. A small snack could include biscuits, cakes and yogurts.

(
Fortify your food to make it higher in energy

Eg. Add extra cream, olive oil, cheese, milk powder, margarine, unsalted butter to savoury dishes such as soups, vegetables, potatoes and meat. Add extra sugar, honey, cream and milk powder to sweet dishes and puddings. 
(
Choose nourishing drinks to have after meals
Eg. Hot drinks made with milk, milkshakes, yogurt based drinks or build up / complan.


Your doctor may also be able to prescribe you high energy supplements.
(
Where possible, reduce the amount of salt in your diet.
(
Try to also include fruit and veg in your diet.

E.g. Blend fresh fruit to a milk smoothie after a meal or add cream to fruit juices instead of water. 
If you continue to loose weight despite making the above changes, please make an appointment with the ward or cardiac rehabilitation dietitian.

How to cut down salt added at the table or in cooking

Try These Tips

Taste foods before you add salt.

Add less salt in cooking if you are already using salty ingredients e.g. cheese, bacon. Cut down the amount of salt used gradually.

Use Other Flavourings Instead of Salt

Herbs (e.g. basil, marjoram, mint, oregano, Spices (e.g. allspice, chilli, cumin, ginger), Pepper, Garlic, Malt flavoured vinegars, Lemon or lime juice, Unsalted tomato puree.

Types of Salt / Salt Substitutes

Salt substitutes are NOT recommended. They may still contain some sodium, as well as a high potassium level which may be unsuitable for certain medical conditions.

Try and avoid these foods to cut down your salt (sodium) intake
Bacon, ham, sausages, pate
Tinned fish and meat (Try and choose tinned fish in spring water / sunflower oil)

Smoked fish and meat

Fish and meat pastes

Tinned and packet soups

Sauce mixes

Tinned vegetables

Bottled sauces and chutneys

Meat and vegetable extracts and stock cubes

Salted nuts and crisps (Try and choose unsalted nuts and dried fruit)

Soya sauce

Monosodium glutamate

Avoid adding salt during cooking and at the table. 

Salt-free butter or margarine must be used.
	*HOW TO CHECK PRODUCT LABELS FOR SALT CONTENT
Sometimes the salt in  a product will be referred to as ‘SODIUM’
Reduced salt / sodium means 25% less salt / sodium than a complete product
Low salt / sodium         means Less than 0.4g (40mg) of sodium per serving (or per 100g if serving is less than a 100g of food)

Salt / sodium free         means Less than 0.05g (5mg) sodium per 100g of food.
This is A LOT of sodium 0.5g sodium or more per 100g

This is A LITTLE sodium 0.1g sodium or less per 100g
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	This diet sheet is intended for information only. It is not a substitute for proper medical diagnosis or dietary advice given by a Registered Dietitian. The advice is not appropriate for certain medical conditions such as diets that require the exclusion or restriction of particular foods. If in doubt, please check with your medical practitioner.


